
EAST GOSHEN MUNICIPAL AUTHORITY 
November 9, 2015 

7:00PM 

1. CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE 
a. Ask if anyone will be taping the meeting? 

2. CHAIRMAN'S REPORT/OTHER MEMBERS REPORTS 

3. SEWER REPORTS 
a. Director of Public Works Report 
b. Pennoni Engineer's Report 
c. Big Fish Environmental Inc. Report with DMR's 
d. East Goshen Township Flows 

3. APPROVAL OF MINUTES 
a. October 12, 2015 

4. APPROVAL OF INVOICES 

a. Pennoni 
b. Pennoni 
c. Pennoni 

5. LIAISONREPORTS 

6 . FINANCIAL REPORTS 

a. October 2015 Report 

7. OLD BUSINESS 

a. Mircobeads 

Invoice #660830 
Invoice #660831 
Invoice #660832 

b. Chester Creek Interceptor Sewage Test Results 

8. GOALS 
[...]
for the Ridley Creek Utility Crossing to DEP. 

• The Individual NPDES Permit application for Stormwater Discharges Associated with 
Constrnction Activities is nearly complete. We anticipate submitting to DEP by November 
11. 

• Upon receipt of comments from the Township Codes Department on the approx. 90% 
progress design plan submission, we will finalize and submit the Water Quality 
Management (WQM) Part II Permit Application to DEP. 

• The Township Engineer's staff perfom1ed a peer review of the stonnwater design, and 
issued a letter that the design is in compliance with the EGT St01mwater Ordinance. 

• 12 rock borings were performed in the open space area between Bow Tree Drive and the 
Ridley Creek (around the pond) in the proposed force main alignment at approx. 100 
intervals. Botings were to a depth of 14 feet, and bedrock was not encountered. Weathered 
rock was encountered at 13 feet in two of the borings. 

• Soft dig test pits at proposed petroleum and gas pipeline crossings in/along N. Chester 
Road and Strasburg Road are scheduled the week of November 9-13. 

Page 1of2 
P:\Projects\EGMA\Memos to Board\2015\Memo to EGMA Board 2015-11-05.docx 



EGMA 1501 

• The tentative schedule follows: 
Estimated Date 

o Submit NPDES permit applications ............................... November 11, 2015 

o Soft digs for utilities .......................................... Week of November 9, 2015 

o Submit WQM Part II permit application ....................... November 20, 2015 

o Submit PennDOT Highway Occupancy Permit application for 
proposed force main ................................................................. January 2016 

o P ADEP and PennDOT pe1mit issuance ..................... February-March 2016 

Semi-Annual I&I Reports 

• We provided comments on the first three weeks of portable meter data for the relocated 
and recalibrated meters to the Township PW Dept, and we coordinated with them to 
evaluate apparent calibration issues on some of the meters. We have requested additional 
meter data be provided by the end of November so that we can analyze and prepare a semi
aimual I&I Repmt by the end of December. 

Page 2of2 
P:\Projects\EGMA\Memos to Board\2015\Memo to EGMA Board 2015-11-05.docx 



Monthly Operations Report: October 2015 

Executive Summary 

The Ridley Creek sewage treatment plant outfall 001 achieved compliance with the 
NPDES discharge permit during September 2015. Discharge to Applebrook 
continued during October. Chemical usage utilized for total phosphorus removal, 
pH and total alkalinity remained consistent with previous months. No mechanical 
or operational issues were observed during operation of sludge dewatering 
equipment. 

Treatment Process Operation 

During September 2015, there were no exceedances of the final effluent discharge 
limitations for outfall 001. Additional TSS samples were collected twice per week to 
allow for a means to calculate a weekly average. The total phosphorus monthly 
average concentration of 0.30 mg/Las compared to the permitted limitation of 0.50 
mg/L. Table 1 illustrates the final effluent composite sample data reported for the 
August 2015 eDMR. During the month, the final effluent total phosphorus 
concentration discharged ranged from 0.13 mg/L to 0.39 mg/L. The aluminum 
sulfate daily average slightly increased to 81.0 gpd as compared to August's average 
of 80.2 gpd. 

Table 1 

September 2015 - Final Effluent - Out Fall 001 

Phosphorus, Total 

Flow CBOD5 TSS NH4-N , mg/L Fecal Coliform 
NPDES Permit lbs/ lbs/ lbs/ lbs/ Geo Geo 

Discharge Limitations MGDAverage mg/L month mg/L month mg/L month mg/L month Mean Mean 

0.75 20 125 21 131 7 44 0.5 3 200 1,000 

Instantaneous 

Maximum 40 42 

Sample Date 

September 1, 2015 0.167 2.0 2.8 4 6 0.100 0.14 0.13 0.18 1 0.0000 
September 3, 2015 0.206 3 5 

September 8, 2015 0.165 2.0 2.8 5 7 0.482 0.66 0.32 0.44 1 0.0000 

September 10, 2015 0.181 3 5 

September 22, 2015 0.150 2.6 3.3 5 6 3.72 4.65 0.37 0.46 1 0.0000 

September 24, 2015 0.164 5 7 

September 29, 2015 0.154 2.0 2.6 5 6 0.159 0.20 0.39 0.50 1 0.0000 

Average 0.170 2.2 2.8 4 6 1.115 1.42 0.30 0.40 1 0.0000 

Minimum 0.150 2.0 2.6 3 5 0.100 0.14 0.13 0.18 1 0.0000 

Maximum 0.206 2.6 3.3 5 7 3.720 4.65 0.39 0.50 1 0.0000 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 1 of8 



Environmenta l Services Inc. 

Discharge to Applebrook, Outfall 002, continued during September 2015. Table 1 
illustrates the final effluent composite sample data reported for the September 2015 
eDMR. There were exceedances of the permitted discharge limitations for Outfall 
002. 

Table 2 

September 2015 · Applebrook ·Out Fall 002 

Phosphorus, Total 

Flow CBOD5 TSS NH4-N , mg/L Fecal Coliform 

NPDES Permit lbs/ lbs/ lbs/ lbs/ Geo Geo 

Discharge Limitations MGDAverage mg/L month mg/L month mg/L month mg/L month Mean Mean 

0.75 20 125 21 131 7 44 0.5 3 200 1,000 

Instantaneous 

Maximum 40 42 

Sample Date 

September 1, 2015 0.138 2.0 2.8 4.0 5.6 0.100 0.1 0.13 0.2 1.0 0.0 

September 3, 2015 0.104 3.0 5.2 

September 8, 2015 0.140 2.0 2.8 5.0 6.9 0.482 0.7 0.32 0.4 1.0 0.0 

September 10, 2015 0.136 3.0 4.5 

September22, 2015 0.129 2.6 3.3 5.0 6.3 3.72 4.7 0.37 0.5 1.0 0.0 

September24, 2015 0.134 5.0 6.8 
September29, 2015 0.118 2.0 2.6 5.0 6.4 0.159 0.2 0.39 0.5 1.0 o:o 

Average 0.1282 2.2 2.8 4 5.9 1.12 1.42 0.30 0.40 1 0.0000 

Minimum 0.1035 2.0 2.6 3 4.5 0.10 0.139 0.13 0.18 1 0.0000 

Maximum 0.1398 2.6 3.3 5 6.9 3.72 4.65 0.39 0.50 1 0.0000 

Table 3 illustrates the influent wastewater pollutant loadings for September 20115. 
The influent loadings remained within the treatment facility design loadings. 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 2of8 



Environmental Services Inc. 

Table 3 

September 2015 - Influent Wastewater 
Phosphorus, Total, 

Flow 8005 TSS NH4-N TKN, mg/l mg/l 
Design Basis mg/l lbs/day mg/l lbs/day mg/l lbs/day mg/l lbs/day mg/l lbs/day 

MGDAverage 335 2,098 320 2,001 32 200 48 301 9.1 57 
Sample Date 

September 1, 2005 0.331 240 663 250 691 38.2 106 56.0 155 6.8 19 
September 8, 2015 0.313 146 403 200 552 41.7 115 47.8 125 4.8 13 

September 22, 2015 0.320 193 533 247 682 38.7 107 50.3 134 5.5 15 
September 29, 2015 0.317 131 362 111 307 37.3 103 47.3 125 4.9 14 

Average 0.320 178 490 202 558 39.0 108 50.4 135 5.5 15 
Minimum 0.313 131 362 111 307 37.3 103 47.3 125 4.8 13 
Maximum 0.331 240 663 250 691 41.7 115 56.0 155 6.8 19 

Table 4 presents the available Outfall 001 final effluent data for the month of October 
2015. During October, the presence of foam conditions on the surface of the SBRs 
increased slightly ranging from 10% to 20% of the surface area. This is attributed to 
decreasing water temperatures. Increasing the F:M ratio and decreasing MLSS 
concentrations is employed to assist in managing the increase in filamentous growth. 

During October, there are no anticipated exceedances of the permitted limitations 
for Outfalls 001 and 002. Split sampling of the composite sample collected by 
Applied Laboratory Services (ALS) is ongoing for comparative analysis and daily 
results. 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 3of8 



(aig Fish 
Environmental Services Inc. 

Table 4 

October 2015 - Final Effluent - Out Fall 001 

Phosphorus, Total 

Flow CBOD5 TSS NH4-N ,mg/L Fecal Coliform 
NPDES Permit lbs/ lbs/ lbs/ lbs/ Geo 

Discharge Limitations MGDAverage mg/L month mg/L month mg/L month mg/L month Mean 

0.75 20 125 10 131 7 44 0.5 3 200 

Instantaneous 

Maximum 40 42 

Sample Date 

October6, 2015 0.188 2.0 3.1 4 6 0.971 1.52 0.33 0.52 1 

Octobers, 2015 0.177 4 6 

October 13, 2015 0.178 2.3 3.4 4 6 1.650 2.45 0.39 0.58 1 

October 15, 2015 0.194 6 10 

October 20, 2015 0.206 2.0 3.4 5 9 4.57 0.27 0.46 1 

October 22, 2015 0.182 

October 27, 2015 0.191 0.35 0.56 

October 29, 2015 0.292 0.0 0.00 

Average 0.201 2.1 2.5 5 7 1.311 2.14 0.34 0.53 1 

Minimum 0.177 2.0 0.0 4 6 0.971 0.00 0.27 0.46 1 

Maximum 0.292 2.3 3.4 6 10 1.650 4.57 0.39 0.58 1 

During October 2015, discharge of treated effluent to Applebrook. Table 5 illustrates 
the available data for outfall 002. 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 4of8 

Geo 

Mean 

1,000 

0.0000 

0.0000 

0.0000 

0.0000 

0.0000 

0.0000 



(s~ Fish 
Environmental Services Inc. 

Table 5 

October 2015-Applebrook- Out Fall 002 

Phosphorus, Total 

Flow CBOD5 TSS NH4-N ,mg/L Fecal Coliform 

NPDES Permit lbs/ lbs/ lbs/ lbs/ Geo Geo 
Discharge Limitations MGDAverage mg/L month mg/L month mg/L month mg/L month Mean Mean 

0.75 20 125 21 131 7 44 0.5 3 200 1,000 
Instantaneous 

Maximum 40 42 
Sample Date 

October 6, 2015 a.134 2.a 3.1 4.a 6.3 a.971 1.5 a.33 a.5 1.a a.a 
October 8, 2015 a.128 4.a 5.9 

October 13, 2015 a.133 2.3 3.4 4.a 5.9 1.65a 2.4 0.39 a.6 1.a a.a 

October 15, 2015 a.128 6.a 9.7 
October20, 2015 a.114 
October 22, 2015 a.118 2.a 3.4 5.a 8.6 a.aa 4.6 a.27 a.5 1.a a.a 

October 27, 2015 a.126 
October 29, 2015 a.108 

Average 0.1235 2.1 3.3 5 7.3 0.87 2.85 0.33 0.52 1 0.0000 

Minimum 0.1080 2.0 3.1 4 5.9 0.00 1.522 0.27 0.46 1 0.0000 

Maximum 0.1336 2.3 3.4 6 9.7 1.65 4.57 0.39 0.58 1 0.0000 

The influent wastewater pollutant concentrations and loading entering the 
wastewater treatment facility remained within the design concentrations and 
loadings. Composite samples are collected at the influent doghouse manhole and 
influent wet well. The influent flow meter reading is collected from the influent flow 
meter located prior to the Screening Building, excluding the internal recycle flows. 

Table 6 presents the available pollutant data for the influent wastewater collected at 
the doghouse manhole during October 2015. 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 5 of8 



(a~ Fish 
Environmental Services Inc. 

Table 6 

October 2015- Influent Wastewater 
Phosphorus, Total, 

Flow BOD5 TSS NH4·N TKN, mg/l mg/L 
Design Basis mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day 

MGDAverage 335 2,098 320 2,001 32 200 48 301 9.1 57 
Sample Date 

October 6, 2015 0.344 118 339 146 419 35.4 102 43.9 126 5.5 

October 13, 2015 0.374 134 384 103 296 36.3 104 46.3 145 4.9 

October 20, 2015 0.376 95.9 275 102 293 39.0 112 51.9 163 4.7 
October 27, 2015 0.350 

Average 0.361 116 333 117 336 36.9 106 47.4 144 5.0 

Minimum 0.344 96 275 102 293 35.4 102 43.9 126 4.7 

Maximum 0.376 134 384 146 419 39.0 112 51.9 163 5.5 

Sequencing batch reactors (SBRs) numbered 1, 3 and 4 were in service during 
October. Process monitoring of each SBR included ammonia as N, nitrite as N, 
Nitrate as N, COD, SSV, MLSS and total phosphorus. Daily analysis of the final 
effluent flow equalization grab sample is total phosphorus is ongoing. Sample 
collection and analysis of the influent wastewater collected at the influent pump 
station wet well is ongoing. 

16 
14 

13 

14 

13 

16 

Addition of aluminum sulfate solution to the SB Rs to assist with phosphorus removal 
continued. The volume of aluminum sulfate solution to the SBRs increased to 89.9 
gpd. Soda ash daily addition increased from 424 lbs. /day to 439 lbs. /day. Soda 
ash assists towards maintaining SBR pH concentrations above 7.0 standard units 
and assists to replenish alkalinity consumed during the nitrification process and 
aluminum sulfate solution addition. 

SBR No. 2 remains out of service as a treatment unit. Minor repairs will be 
scheduled as weather conditions permit. 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 6of8 



Solids Dewatering and Disposal: October 2015 

Sludge Dewatering Summary 
Gallons of sludge dewatered I 317,674 
Number of dumpsters 14 

*seventeen (17) days of centrifuge operation 

Flow data: 
October 2015 

Flow Meter Location Total Volume Average Daily Daily Maximum 
for Month, MG Flow, gpd Flow, gpd 

Influent Wastewater to 11.535 372,085 611,410 
Screening Building* 
Influent Wastewater to 12.328 397,675 588,608 
SB Rs 
Internal Recycle 0.927 29,915 67,230 

Treated Effluent to Disc 12.310 397,091 481,472 
Filters 
Final Effluent Discharge 6.441 207,774 348,000 

Applebrook Golf Course 3.645 121,500 144,500 

Ch . IU em1ca saae: 
October 2015 

Chemical Daily Average Total Monthly 
Soda Ash 439 13,200 
Aluminum Sulfate solution 89.9 2,788 
Polymer (centrifuQe) 0.84 14.30 

*seventeen (17) days of centrifuge operation 

During October, sludge wasting to the sludge holding tanks and decanting of the 
sludge holding tanks was ongoing. Process monitoring included pH, total alkalinity 
and total solids. 

Sludge holding tank No. 1 was in service. The level at the beginning of October was 
14.34 feet and the level at the end of the month was 9.27 feet. The average pH 
concentration was 6.78 S.U. and average total alkalinity concentration was 197 mg/L. 
Zero gallons of supernatant were decanted during the month. Zero pounds of soda 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 7of8 



Environmental Services Inc. 

ash were added. An average total solids concentration of the sludge in the sludge 
holding tanks was 0.84% 

Sludge holding tank No. 2 was in service. The level at the beginning of the month 
was 7.90 feet and the level at the end was 7.67. The average pH concentration was 
6.662 S.U. and average total alkalinity concentration was 132 mg/L. Zero pounds 
of soda ash were added. Zero gallons of supernatant were decanted. An average 
total solids concentration of the sludge in the sludge holding tanks was 0.47% 

Significant Storm/Hydraulic Loading Events 

During October, there were four (4) storm events resulting in daily precipitation 
amounts equal to or greater than 0.5 inches measured during a 24 hour period. 
These events occurred on October 1st with 0.48 inches, October 2nd 1.66 inches, 
October gth with 0.72 inches and October 281h with 2.38 inches. A total of 5.35 inches 
of rainfall was measured at the facility during October. Plant operations were 
adjusted to manage the precipitation to prevent exceedances of the permitted 
discharge limitations for Outfalls 001 and 002. 

Minor Repairs and Preventative Maintenance 

No unscheduled minor repairs or equipment failures were experienced during 
October. 

BIG FISH ENVIRONMENTAL SERVICES, INC. 801 General Sterling Drive, West Chester PA 19382 
Page 8 of8 



2015 OCTOBER 4TH QUARTER- METERS FROM WEST GOSHEN - CC COLLECTION 
Precip WESTTOWN WAY ELLIS LANE PAOLI PIKE WILSON DRIVE SUMMIT NET 

DATE READING GPO READING GPO READING GPO READING GPO GPO FLOWS DATE 
0.75 10/01/15 2, 178,365 869,000 9,677,237 84,900 6,070,423 50,800 5,301,640 75,100 24,000 658,200 10/01/15 
1.00 10/02115 2, 179,394 1,029,000 9,689,787 125,500 6,077,153 67,300 5,308,982 73,420 24,000 762,780 10/02115 
0.00 10/03/15 762,780 10/03/15 
0.00 10/04/15 762,780 10/04/15 
0.00 10/05/15 2, 182,381 995,667 9,716,997 90,700 6,093,853 55,667 5,329,272 67,633 24,000 781,667 10/05/15 
0.00 10/06/15 2,183,287 906,000 9,723,827 68,300 6,098,563 47,100 5,335,888 66,160 24,000 724,440 10/06/15 
0.00 10/07/15 2,184,160 873,000 9,730,687 68,600 5,341 ,536 56,480 24,000 747,920 10/07/15 
0.00 10/08/15 2,185,041 881,000 9,737,497 68,100 5,347,623 60,870 24,000 752,030 10/08/15 
0.75 10/09/15 2,185,925 884,000 9,746,027 85,300 6, 112,690 47,090 5,353,490 58,670 24,000 692,940 10/09/15 
0.00 10/10/15 692,940 10/10/15 
0.00 10/11/15 692,940 10/11/15 
0.00 10/12/15 2, 188,623 899,333 9,768,257 74,100 5,368,663 50,577 24,000 774,657 10/12115 
0.00 10/13/15 2,189,507 884,000 9,774,837 65,800 5,374,438 57,750 24,000 760,450 10/13/15 
0.00 10/14/15 2, 190,398 891,000 9,781,407 65,700 5,380,520 60,820 24,000 764,480 10/14/15 
0.00 10/15/15 2, 191,274 876,000 9,787,617 62,100 5,386,037 55,170 24,000 758,730 10/15/15 